READ THIS MANUAL CAREFULL
T CONTAINS IMPORTANT SAFETY INFGRMATION

-'...-3_-

This operation manual is made for Go-kart models:

JO0XRX J00XRS GKI00-1 GKI00-2 HAMERHEADIMD

Minimum
Recommended
Operator Age: 18




BV Powersports, LLC - EMISSION CONTROL SYSTEM WARRANTY

YOUR WARRANTY RIGHTS AND OBLIGATIONS

The California Air Resources Board, the U.S. Environmental Protection Agency, and BV Powersports
LLC (hereinafter “distributor”) are pleased to explain the emission control system warranty on your
2011 Off-Road ATV.

New off-road motor vehicles must be designed, built and equipped to meet U.S. EPA Federal and
California anti-smog standards. Distributor must warrant the emission control system on your vehicle for
5,000 km, 500 hours of engine operation, or at least 30 months, whichever comes first, provided that
there has been no abuse, neglect or improper maintenance of your vehicle. This ATV was designed to
meet the emission standards for 10,000 km, 1,000 hours of engine operation, or five years, whichever
comes first.

Your emission control system may include parts such as the carburetor or fuel injection system, the
ignition system, catalytic converter and engine computer, if it is equipped. Also included may be hoses,
belts, connectors and other emission-related assemblies.

This vehicle is warranted, for its emission control devices, for the full useful life of the vehicle. Where a
warrantable condition exists, Distributor will repair your vehicle at no cost to you, including diagnosis,
parts and labor.

[f an emission-related part on your vehicle is defective, the part will be repaired or replaced by
distributor. This is your emission control system DEFECTS WARRANTY.

OWNER’S WARRANTY RESPONSIBILITIES

As the vehicle owner, you are responsible for the performance of the required maintenance listed in your
owner’s manual. Distributor recommends that you retain all receipts covering maintenance on your
vehicle, but Distributor cannot deny warranty solely for the lack of receipts or for your failure to ensure
the performance of all scheduled maintenance.

You are responsible for presenting your vehicle to the Distributor dealer as soon as a problem exists.
The warranty repairs should be completed in a reasonable amount of time, not to exceed 30 days.

As the vehicle owner, you should be aware that Distributor may deny your warranty coverage if your
vehicle or a part has failed due to abuse, neglect, improper maintenance or unapproved modifications.

If you use your vehicle in any type of competitive event, this warranty is immediately and completely
void.

If you have any questions regarding your warranty rights and responsibilities, you should contact
distributor at 2848 Reward, Dallas, TX 75220, the U.S. Environmental Protection Agency, 2000
Traverwood Avenue, Ann Arbor, MI 48105 or, (for California registered off-road vehicles only) the
California Air Resources Board at 9528 Telstar Avenue, El Monte, CA 91731. '




BV Powersports, LLC — EMISSION CONTROL SYSTEM WARRANTY

YOUR WARRANTY RIGHTS AND OBLIGATIONS

BV Powersports, LLC (hereinafter “Distributor”) warrants that each new 2011 and later Distributor off-
road vehicle: '

A. is designed, built and equipped so as to conform at the time of initial retail purchase with all
applicable regulations of the United States Environmental Protection Agency, and the California Air
Resources Board; and

B. is free from defects in material and workmanship which cause such vehicle to fail to conform to
applicable regulations of the United States Environmental Protection Agency or the California Air
Resources Board for the periods specified above.

The warranty period begins on the date the vehicle is delivered to the initial retail purchaser, or on the
date the vehicle is first placed in service as a demonstrator, rental, lease prior to retail sale.

I. Coverage. Warranty defects shall be remedied during customary business hours at any authorized
Distributor dealer located within the United States of America in compliance with the Clean Air Act and
applicable regulations of the United States Environmental Protection Agency and the California Air
Resources Board. Any part or parts replaced under this warranty shall become the property of
Distributor.

IL. Limitations This Emission Control System Warranty shall not cover any of the following:
A. Repair or replacement as a result of
(1) accident,
(2) misuse,
(3) repairs improperly performed or replacements improperly installed,
(4) use of replacement parts or accessories not conforming to specifications set forth by
Distributor, which adversely affect performance and/or
(5) use in competitive racing or related events.
B. Inspections, replacement of parts and other services and adjustments required for required
maintenance.
C. Any vehicle equipped with an odometer or hour meter on which the odometer mileage or hour
meter reading has been changed so that actual mileage cannot be readily determined.

II1. Limited Liability

A. The liability of Distributor under this Emission Control System Warranty is limited solely to the
remedying of defects in material or workmanship by an authorized Distributor dealer at its place
of business during customary business hours. This warranty does not cover inconvenience or loss
of use of the vehicle or transportation of the vehicle to or from the Distributor or authorized
dealer. Distributor shall not be liable for any other expenses, loss or damage, whether direct,
incidental, consequential or exemplary arising in connection with the sale or use of or inability to
use the distributor vehicle for any purpose. Some states do not allow the exclusion or limitation
of any incidental or consequential damages, so the above limitations may not apply to you.




BV Powersports, LLC — EMISSION CONTROL SYSTEM WARRANTY

YOUR WARRANTY RIGHTS AND OBLIGATIONS

B. No express emission control system warranty is given by Distributor, except as specifically set
forth herein. Any emission control system warranty implied by law, including any warranty of
merchantability or fitness for a particular purpose, is limited to the express emission control
system warranty terms stated in this warranty. The foregoing statements of warranty are
exclusive and in lieu of all other remedies. Some states do not allow limitations on how long an
implied warranty lasts, so the above limitations may not apply to you.

IV. LEGAL RIGHTS. This warranty gives you specific legal rights, and you may also have other
rights which vary from state to state.

V. ADDITIONAL INFORMATION. Any replacement part that is equivalent in performance and
durability may be used in the performance of any maintenance or repairs. However, distributor is not
liable for these parts. The owner is responsible for the performance of all required maintenance. Such
maintenance may be performed at a service establishment or by any individual.

This warranty is in addition to the Distributor limited vehicle warranty.

No dealer is authorized to modify this Limited Emission Control System Warranty issued by Distributor.




OWNER’S MANUAL Page

1. FOREWORD +++++¢¢ssnesesssossststsnsaosssossssessnssosssosssssssnnsosssosssssessnsesssssssstessnsesssssssstessnssessssssstetsnssessssssststonnsesssssssssssssncsonssossss 1
2 AFEW WORDS ABOUT SAFETY:++++teeeesseseetttuusseaetttuuuimiestettiuiimeieetttuiitttttiiimitttiiittttimiittttts. 2
3. IMPORTANT SAFETY INFORIMATION +++++ttsessssseeettttrunusasseeetttmmmumeteeettmmmsiettttttmmimsettettmmiitttettmmimettettmssesemme. 3
4. SAFETY LABELS ++++osstessseesssostaonssorssosssssnssosssssttonserssorstotsnsessssssstnnserssossttsnsessssssstonssosssossttonssesssssstssnsrssssssttonserssosstossuosss 5
5. ARE YOU READY TO DRIVE? ++++++++tssesseetttuuaseeetuuuasseeetuumsteetutiiesetmtiiestttitetttittttitttmiitttiiietimems. 6
6.1S YOUR VEHICLE READY TO DRIVE? +++e+eessseetttssssesettuuuaseseettmuuiertettuummteetimisittettmmittttimisttttiittmmittees. 7
7. SAFE DRIVING PRECAUTIONS +e++otttssessssetsenssssttonersssstnmusssstsassossostsssssssesnmsorsossonsesssssassssssssonsorsossaasssssosassorsosssnsesssssaonaes 8
LT = T U RN 10
0. SPECIFICATIONS:#+++++++tsesssseeettuuusteeetruuuiereeetttuaiaetetttuiettetttuiettettutittetttmiimtetttmiimeetettiiitttttiiteettmismeeerrimnnans 11
10. OPERATION:+++++toeseeessesststrmuescsosstorarensssssrsonmuonssonstorarnssssonsionsuonssonsistsnmesssonstonavonesosstssansenssorstonsvorssssesseannenssonsiosanenassss 13
11. SERVICE INSTRUGCTIONS: +++¢¢csssesssasestetsnmuesssasossatsssuesssasssssessnssssssssssssssnssessssssssstsnssssssssstsssnssssssosssttsssusssssossstssssnesssases 17
T = = N = T PPN 20
13. PERIODICAL CHECK AND SERVICES:++++++++sssssstttsssaseettusuareettuussreettuuieteettasmeettmisttettmtetmtetmmttemtemmteemn. 23

T4 WVIRING DIAGRANM«+++00tstsessssttonsessssstnnnssssttonsossosssonsosossssserssostonsersssttonsessssetnsessostssnsssssstonneossossasnseossosttsessssstetnessssstonsenss 24




FOREWORD

Thank you for purchasing our Kart. We hope you will enjoyit. Before you
Start to operate the kart, please read through this Owner’ s Manual carefully as
it contains important safety and maintenance information. Failure to follow the
warnings contained in this manual can result in serious injuries. Or death

Be sure to follow the recommended maintenance schedule and service your
kart accordingly. Preventivemaintenance isextremely important to the longevity of
your kart.

Beginners should seek instruction from their dealer or qualified instructors before
and during initial useof thekart. It is also recommended to practice in a large flat
open area to familiarise yourself with operations of this kart.

We hope you will have a pleasant experience with out products and thank you
again forchoosing our kart.




AFEW WORDS ABOLLT SAFETY

In orderto keep everyone safe, you must take responsibility for the safe operation

of your kart.

To help you make informed decisions about safety, we have provided operating
procedures and other information on labels and in this manual. This informationalerts

you to potential hazards that could hurt you or others.

It is not practical or possible to warn you about all hazards associated with

operating or maintaining a kart. You mustuse your own good judgment.

You will find important safety informationin a variety of forms, including:

Safety Labels - On the kart.

Safety Messages - preceeded by a safety alert symbol A and one oftwo signal
words: WARNING, or CAUTION.

These signal words mean:

| /AWARNING |

Physical harm may result from failure to adhere to the instructions that are described
within the WARNING labels.

Safety Headings - such as Important Safety Reminders or Important Safety Precautions.
Safety Section - such as Kart Safety.
Instructions - how to use this kart correctly and safely.

This entire manual is filled with important safety imformation-please read it all carefully.




IMPORTANT SAFETY INFORMATION

Your kart will provide you with many years of use and pleaseur. Providing you
take responsibility for your own safety and thatof any one else using your kart or
near to the kart when itis beingused and understand the challenges you can meet
while driving.

There ismuch thatyou can do to protect yourself while operating your kart. You will
find many helpful recommendations throughout this manual. The following area
few that we consider to be the mostimportant.

Follow the Age Recommendation
The kartshould notbe driven by anyone under the age of 16.

Always Wear a Helmet

It,s a proven fact: helmets significantly reduce the number and severity of head injuries.
Always wear an approved motorcycle helmet. We alsorecommend that you wear eye
protection, sturdy boots, gloves, and other protective gear.

Drive Off-Road Only

Your kartis designed and manufactured for off-road use only. The tires are not
made foruse on pavements, and the kart does nothave turnsignals and other features
required for use on public roads. If you need tocross apaved or public road, get offand
walk yourkart across.

Take Time to Learn & Practice

Even ifyou have driven other karts, take time to become familiar with how this kart
works and handles. Practice in a safe areauntil you build your skills and get accustomed
to this kart’s size and weight.

Because many accidentsinvolve inexperienced or untrained drivers, weurge alldrivers
to take a training course. Check with your dealer formore information on training courses.

Be Alert for Off-Road Hazards
Theterrain can present a variety of challenges when you drive off-road. Continually
“read” the terrain for unexpectedturns, drop-offs, rocks, ruts, and other hazards. Always
keep your speed low enough to allow time to see and reactto hazards.




IMPORTANT SAFETY INFORMATION

Drive within Your Limits

Pushing limits is another major cause of kart accidents. Never drive beyond your
personal abilities or faster than conditions warrant. Remember thatalcohol, drugs, fatigue,
and inattention can significantly reduce your ability to make good judgments and drive

safely.

Dno’t Drink and drive
Alcohol and driving don’t mix. Even one drink can reduce your ability torespond to
changing conditions, and your reaction time gets worse with every additional drink. So

don’t drink and drive, and don’t let your friends drink and drive either.

Do notoperate this kart at night.
Openating inthe dark visinon can greatly reduce a driver’s visibility and judgment. So driving

at nightis dangerous and can increase the possibility foran accident.

Never runyour kartindoors.
The exhaust from the engine contains a tasteless, odorless and poisonous gas called

carbon monoxide.

Keep away from moving parts of the kart
The operator of the kart shouldnever place their hands or other parts of their body
near any moving partof the kart. Failureto adhere to this warning will cause physical

harm to your body.

Skidding or Sliding

The terrain surface can be amajor factoraffecting turns. Skidding ina turnis more likely to
occur onslippery surfaces such as snow, ice, mudand loose gravel. Ifyou skid on ice, you
may loseall directional control. To avoid skidding on slippery terrain, keep your speed low

and drive carefully.




SAFETY LABELS

This section presents some of the mostimportant information and recommendations to help
you drive your kart safely. Please take a few momentsto read these pages.

The labels should be considered permanent parts of the kart. If a label comes off or becomes
hard to read, contact your dealer for a replacement.

[ A\ WARNING —_— /N WARNING

Do notshift gearswhen the ¢ oIL CHECK
vehicle isin motionor it ovento see e o AFTER RUNNING YOUR KART EVERY 4

might causedamage tothe HOURW..YOU NEED TO CHECK YOUR
. . ENGINE/GEAR BOX OIL FAILURE TO
transmission andvoid

DO SO CAN CAUSE ENGINE DAMAGE
warranty.shiftonlu when

the footbrake isfull (COOLENT CHECK
o AFTER RUNNING YOUR KART EVERY 5
engaged andthe vehicleis HOURW..YOU NEED TO CHECK YOUR
\at acomplete stop. y COOLENT FLUID.FAILURE TO DO SO
CAN CAUSE ENGINE DAMAGE.NEVER
CHECK YOUR COOLENT WHEN ENNGINE
1S RUNNING ALWAYS ALLOW ENGINE

\ TOCOOL DOWN BE FOR CHECKING )

S R
ES
= | O
—_— z
= —
WARNING =
WARNING = o
LONG THIS GO-KART CAN BE HAZARDOUS TO OPERATE 2
NO if driven carelessly.
INJURIES can result f you do not follow these
instructions:
* READ OWNERS M ANUAL AND ALL LABELS BEFORE
YOU OPERATE THIS GO-KART.
* NEVER OPERATE THIS GO-KART WITHOUT PROPER
INSTRUCTIONS. Beginners fequire adult
supervision.
« NEVER OPERATE THIS GO-KART ON PUBLIC ROADS \ J
HAIR Itisintended for off-road use orly.
« ALWAYS WEAR AN APPROVED MOTORCYCLE HELMET.
ALLHAIR MUST BE TIED UP AND eyeproecionan prtecivedoting
SECUREDAT ORABOVE SHOULDER
« NEVER OPERATE THIS GO-KART AT EXCESSIVE
LENGTH. SPEEDS. You increase your risk of osing control if \
ALL LOOSE CLOTHING MUST BE you operate tat speeds too tast for the trrain,

visibilty ocnditions or your experidwence.

SECURED.ALL NECKLACES AND
SCARNES MUST BE
SECURED.

* NEVER ATTEMPTWHEELIES,JUMPS,0R
OTHER STUNTS.

303115

A\ WARNING

Loss of c ontrol, collision,or getting caught in moving parts
can result in serious injuries.

Not to be operated by person under 16 years old
Wear a D.O.T. approved motorcycle helmet
Secure long hair and loose clothing
wear protective eye wear and clothing
keep arms,legs and feet inside kart
Do not use alcohol or drugs

THIS VEHICLE MANUFACTURED

FOR OFF-ROAD USE ONLY.

DO NOT OPERATE ON PUBLIC
STREETS,ROADS OR HIGHWAYS.

3031107

Seat Belt Must Be Wom At All Times

§

3031105

( A\ WARNING




AREYOUREADY TO DRIVE?

Before eachdrive, youneed to make sure that youand your kart are both ready to drive.
Tohelp getyou prepared, this section discusses how to evaluate your driving readiness, what
items you should check on your kart, and adjustments to make for your confort, convenience,

of safety.

Before youdrive yourkart for the firsttime, we urge you to:
m Read this owner’s manual and the labels on your kart carefully.
B Make sure you understand all the safety messages.

B Know how to operate all the controls.

Before each drive, be sure:
m You wear your seatbelt atall times while driving your kart.
B You feel well and are in good physical and mental condition.
B You are wearing an approved motorcycle helmet(with chin strap tightened securely),eye
protection, and other protective clothing.
m You don’t have any alcohol or drugs in your system.

Protective Apparel

For yoursafety, we strongly recommend thatyou alwayswear anD.O.T. Approved motorcycle
helmet, eye protection, boots, gloves, long pants, andlong-sleeved shirtor jacket whenever
you drive.

Aothough complete protection isnot possible, wearing proper gear canreduce the chance of
injury should you have an accident.

The following suggestions will help you choose the proper protective gear.

Helmets and Eyes Protection
Your helmetis your most important piece of protective gear because it offers the best
protection against head injuries. A helmet should fit your head comfortably and securely.
An open-face helmet offers some protection, but a full-face helmet offers more. Regardless
of the style, look for aD.O.T. (Department of Transportation) sticker on any helmet you buy.
Always wear a face shield or goggles to protect your eyes and help your vision.

/\ WARNING

Operating this kart without wearing an approved motorcycle helmet, eye protection,
and protective clothing could increase yourchances of head and/or eye injury, and the
possibility of death inthe event of asevere accident.

Always wear an approved motorcycle helmetthat fits properly and wear eye protection
(goggles orface shield), gloves, boots, long-sleeved shirtor jacketand long pants.




AREYOUREADY TO DRIVE?

Additional Driving Gear
In additionto a helmet and eye protection, we alsorecommend:
m Sturdy off-road motorcycle boots to help protect your feet, ankles, and lower legs.
® Off-road motorcycle gloves to help protect your hands.
m Driving pants with knee and hip pads, adriving jersey with padded elbows, anda chest/
shoulder protector.
Driver Training
Developing yourdriving skillsis an on-going process. Even ifyou have driven other karts,
before take time to become familiar with how this kart works and handles. Practice driving
the kartin asafe areato develop your skills. Do notdrive onroughterrain until you getaccus-
tomed to the kart’s controls, and feel comfortable with its size and weight.

" /\ WARNING |

Operating this kart without your seat belt could cause you to be thrown
from the kart, causing serious injury or death.

No Alcohol or Drugs

Alcohol, drugs and karts don’t mix. Even a small amount of alcohol can impair your ability
to operate a kartsafely. Likewise, drugs-even if prescribed by a physician-can be dangerous
while operating a kart. Consult your doctor to be sure it is safe to operate a vehicle after

taking medication.
- /\ WARNING |

Operating this kart after consuming alcohol or drugs can seriously affect your
judgment, cause you to react more slowly, affect your balance and perception, and
could result in serious injury or death.

Never consume alcohol or drugs before or while operating this kart.

ISYOUR VEHICLE READY TO DRIVE?

Before each drive, it is important to inspect your kartand make sure any problems you find
are corrected. Apre-drive inspectionis a must, not only for safety, but because having abreak
down,or even a flat tire, can be a major inconvenience.

If your kart has overturned or has been involvedin acollision, donot drive it until your kart

hasbeen inspected by your dealer. There may be damage or other problems that you cannot

/\ WARNING
| |

Improperly malntaining this kart or failing to correct a problem before driving can
cause a crash in which you can be seriously hurt or killed.
Always perform a pre-drive inspection before every drive and correct any problems.

Pre-Drive Inspection
Always carry outthe Pre-Drive Inspection detailed on Page 16 before getting in your kart.
7




SAFE DRIVING PRECAUTIONS

Off-Road Use Only
Yourkart and its tires are designed and manufactured for off-road use only, not for use on

paved surfaces. Driving on paved surfaces can affectthe karthandling and control.You sho-
uld notdrive

' " /\ WARNING | \

Operating this karton paved surfaces may seriously affecthandling and control of
the kart, andmay cause thevehicle to goout of control.

Never operate the karton any paved surfaces, including pavements, driveways, car
parks and streets.

g

When driving off-road, alsoremember to always obey local off-road driving laws and
regulations. Obtain permission to drive on private property. Avoid posted areas and obey
“no trespassing” signs.
You should neverdrive yourkart onpublic streets, roads or highways, evenif they are not
paved. Drivers of street vehicles may have difficulty seeing and avoiding you, which could
leadtoacollision.In many states it isillegal to operate karts on public streets,roads and

highways.
, - /\ WARNING | \

Operating this kart on public streets, roads or highways could cause a
collision with another vehicle.
Never operate this kart on any public streets, roads or highways, whether

they are dirt, gravel or paved surfaces.

A\

Keep Hands and Feeton Controls

When driving your kart, always keep both hands on the steering wheel and both feet
on the foot controls. It is important to maintain your belance and to control the kart.
Removing hands or feet away fromthe controlscan reduceyour abilityto reactand

control the kart.

g ~/\ WARNING \

Removing your hands from the steeringwheel or feetfrom the footcontrols during
operation can reduceyour ability tocontrol the kartor could causeyou to loseyour

balance and fall off the kart.
Always keep both hands onthe steering wheeland both feeton the footcontrols

of your kartduring operation.

A\

Control Speed
Driving at excessive speed increases the chances of anaccident. Inchoosing an appropriate

speed, you need to consider the capability of your kart, the terrain, visibility and other operating
conditions, plus your own skill and experience.

~/\ WARNING |

Operating this kart at excessive speeds increases your chances of losing
control of the kart, which can result in an accident.

Always drive at a speed that is appropriate for your kart, the terrain, visibility
and other operating conditions, and your experience.




SAFE DRIVING PRECAUTIONS

Use Karton Unfamiliar or Rough Terrain

Before driving in anew area, always check the terrain thoroughtly, Don’t drive fast on
unfamiliar terrain or when visibility is limited (it’s sometimes difficult to see obstructions
like hidden rocks, bumps, or holes in time to react).

/\ WARNING

Failure to use extra care when operating this kart on unfamiliar terrain
could result in the kart overturning or going out of control.

Go slowly and be extra careful when operating on unfamiliar terrain. Always
be alert to changing terrain conditions when operating the kart.

Never drive past the limit of visibility. Maintain a safe distance between your kart and
other off-road vehicles. Always exercise caution anduse extracare on rough, slippery
and loose terrain.

i ~/\ WARNING )

Failure to use extra care when operating on excessively rough, slippery or
loose terrain could cause loss of traction or vehicle control, which could res
in an accident, including an overturn.

Do not operate on excessively rough, slippery or loose terrain until you have
learned and practiced the skills necessary to control the kart on such errain.

Always be especially cautious on these kinds of terrain.
\ 4

Do NotPerform Stunts
You should always operate your kartin asafe and reasonable manner. Whendriving,
always keep all four wheels on the ground.

~/\ WARNING

Attempting wheelies, jumps, and other stunts increases the chance of an
accident, including an overturn.
Never attempt stunts, such as wheelies or jumps. Don’t try to show off.

Radiator Indicator Lamp

During the driving, youshould always keep closecontact with thisred indicator lamp.
This indicator lamp will tell you when your engine coolent system is getting too hot.To
keep from causing any damage, youshould stop the kartand turn the key off. Check if
there is any leak, Atthis time do not open the radiator cap,allow your coolent system and
engine to cool down before opening th e radiator cap.

If youfind the coolent completely gone,you shoule check ifthe radiator,hoses orengine
has stchleaks




P.D.IL.

A. Install RR. Shocks and tighten the unts.

B. Install Ball Head, Tie Rod, tighten the Castle Nut and insert the cotter Pin.

C. Install Dust Seals, align the Ball Head Bolt, Knuckle Supportto the square hole on the
Lower A-Arm.

D. Install Flange Nutand tighten it (>88.9 foot 1bs)

E. Install Front Tires and tighten the nuts.

F.Install Rear Tires, tighten the nuts, insert cotter Pin and put on the Rubber Cover.

G. Raisethe C.B.Cbar as the picture shows.

H. Install C.B.C bar RR., puton R-Washer.

I. Install Head-Rest.

J. Checkall nuts and bolts, wiring, cables, fuel line, switches and tire pressure.

K. Fill battery with Acid and charge, check and fill the engine with the recommended oil.

L. Fill fuel tank with Unleaded Gasoline, and turn on the ignition switch to start the engine.

A
A=

)1

10




SPECIFICATIONS

DIMENSIONS

OVeraH Length... ©ee 00 00 000 s00 c0e s00 000 soe c06 soe c06 see s0e see see see see see see
OVeraH Width...........................................................................
OVeraH Height...........................................................................
Wheelbase..............................................................................
FrontTraCk"‘""""""""""“ e eeecee ccececcseees cee sesces seesescse ses see seeses sen
RearTraCk................................................................................

Ground Clearance ........................................................................... 8.5 1n(2 1 Smm)

ENGINE

Engine capacity'""'"'"" e 006 600 06 s c00 see s0s 000 s0e 0ee o6 s0s see See s soe see ses soe oo

Bore/StrOke""""""""""' ee eee ses see ae
DiSplacement""""""""""'"""""""'"""""""'""""""""""""
Corrected Compression ratio... ©ee 060 200 000 s00 see cee see coe see see s0s s see see see see ses soe
Carburetor... @66 000 000 000 s0s s006 s0s s0s 50 ses s ses ses S0 S0 00 S0 see see see see
Output PoOWer =o¢ coc cce cee coe s con cen son coe sen coe ses soe ses coe ses coe see
Maximum Torque... ©ee 500 s0e see see s0s see see s0e ses see see ses see ses see soe
Starting... eee sees ees ees see see ses ees ees see see ses see ese sees eee ses see ese sees eee
Ignition... @66 00 c06 s0s cee 00 see see see s06 S0 co6 G0 o6 Ges See S0e See G006 S0 S06 Ges cee 00s see see oo
Lubrication... ©06 000 c06 800 66 006 200 0se s0s see e0e s see s0s se0 cee ses see see ses see see
TransmiSSion""""'"""""""""""""""'"'""""""""'
Spark Plug... ©ee see see see see see see see ses ees see see see see ses ees see see see see
Plug ATt tet et et et e st et it it et et et et et e e et e s s s s e eee
Fuel Type... ©06 000 006 000 60 006 20 cse s0s se0 c0e S0 see s06 s see 606 s0e cee ses see soe
Lubricate Oil"' eee ses ses ses ses ses ses ses see ses ses ses sees see see see see

DRIVE COMPONENTS

Gear box O1]seeseeceeceecees

CAPACITIES

Maximum load............................................................
Fuel tank... ©ee 20 06 soe ses 00 s0e see see 00 S0 66 see see G0 ses See S06 00 s cee see see ses ses see
Engine Oil"' ©06 000 c00 50 c0e see s c0s see ses e06 066 ses e0s see s 006 see ses ees cee ses cos see ses
Starting............. © 600 000 006 s00 60 06 see s0s 006 see ses 06 Se0 s0s 06 G600 S0s 06 Se0 s0s ee S0 s0s cee ses ses see ses
Climbing... @06 000 s60 0006 c06 see s s0s cse see S0 e0s see ses e0s cee e s0s eee 6o ses ees see ses soe
Battery ©ee see see eee see ses eee see ses sse ses ses see ses ses see ses ese ses ses cse ses
Head Light... eee c00 s0e ses see see see see see see see ses e see ses ses cee see ses soe
Tall Light... eee 00 ses see see see see cee see see cee cee see cee see see see see see see see

Fuse s o0 coe coe cee coe eee oo

seecee e 87 1n.(2210mm)
53.5 in.(1346mm)
56.6 in.(1438mm)
66.1 in.(1680mm)
+45.71n.(1160mm)
*42.7 in.(1085mm)

-+« +-- Water-cooled.4-Stroke
e eenen300cC
ceveeenees72 Smm X 66.8mm
ceeeen 275 6cm
e eenena 1001
eeeee e« VEKS4 & CV30
seeeee e 13KW/ 6500RPM
seeeee . 22N.m/5000RPM
-« Electri
veeee s CDI
ses+eee-Force&Splash
-+« Automatic(C.V.T system)
ses oo+« DREEA(NGK)
veveeeees 0.6-0.7mm
seeeee+Rq90(unleaded)
cee et «o« SAE 15W -40/SF

seevesesM0S2 & W -2DW-4D

s+e++++=«Do Uble Seats/4001bs
cereeeeee25 Gal
e e 30 Oz
Ss
ceseeeeeeD()°-25°
cee e e« 12V 10AN
seeeee e 12V 35W /35W
see e e 12V 21W /5W

« eee e 10A
11




Brake Track.......................................... cee ese c0e ses see e ses oo
TOp Speed............ eee ce0 se0 000 000 000 sse see oo

CHASSIS

Front,Rear brake:: «== so= =oe woe sen coe os cen oee
FrOTE Hire #+« oo+ ce soe ove eat eon ton tte tat eun ton st sue cun ton see sue cun ton see sue con son aee
Front SUSPENSion ==+ e« seeeee e eeres s tenne i tenee e cenan
Rear Suspensions«« =« seeeeeee v venes
REStraint SyStem ««e cee see s sereesvesun et tetiin it et tes e ten ces e
Final Drive e et cee oo coe vee ooe von on

TIRE PRESSURE

Front... e 000 000 000 s0s S0 s e c0e 006 s00 S00 S0 S0 e 006 006 000 G006 S0 S0 00 000 006 000 000 s0s s see oo
Rear... @60 000 000 000 00 00 e 50 20 s0s ses Ses S0s S0s G006 S00 S00 s00 000 000 000 000 s0e 000 see see see cee ses ses

WEIGHT

Net Weight"' o6 006 500 00 000 200 see 006 ses see see s0s S0 86 000 ses See se6 s0s S0 06 0ee ses see see see ses
GI‘OSS Welght @60 200 000 s00 c00 s00 c0e 000 00 0 S0 S0 S0e See Ses See S0 000 S0s S0s S0s 000 000 s00 s0e s0e se0

seeeeee e <Tm@20miles/h
s e+ +=<75miles/h(or limited as customers require)

s+ +++ «=« Hydraulic disc,left foot control
cesses () x 7-8
ceeeee 222 % 10-10
s+ +e++-:Independent Dual A-Arm
Full Independet Rear Suspension/ Oil Damped Shock
++=++» Dual 4-point Harness

CV- Shafts

*7-9psi
8-9psi

280Kg
320Kg

12




OPERATION

A. Operation controls

WARNING - Do not attempt to start or operate the engine until completely familiar with
the location and use of each control necessary to operate this vehicle. The operatormust know

how to stop this machine before starting and driving it.

a. Throttle

The right foot pedal is the throttle that controls the kartspeed. As the engine speed incre-
ases aboveidle, the clutch automatically engine and moves the vehicle forward.

(See Fig. 1)

/ " /\ WARNING

N
Each time prior to starting the engine, check the throttle assembly to ensure
that when the pedal is pushed all the way forward the assembly is working
smoothly and returns to idle when released. Do not operate if pedal or engine throttle
linkage fail to return to idle. If unable to correct the problem through lubrication,
adjustment or replacement of worn parts, contact your dealer for assistance.
\ 4
b. Brake

The brakeis theleft foot pedal (SeeFig.1). Applying pressure to the pedal slows or

stops the kart.

c. Startengine

Insert the key into key-switch,
turn the key clockwise, release the
key when the engine starts. The
engine will warm up within 5 minutes
and the choke will close autom-
atically allowing operation at
normal RPM(Warning: Don’t crank
the starter for more than 5 seconds
at one time).

d. Engine stop button
Important-stop button teat.
Before driving this vehicle, test the Engine

SMITCH UNT WINKER

LIGHT SWITCH

GNITION START SNITCH

ENGINE STOPBUTTON

BRAK PEDAL THROTTLE PEDAL

Stop Button to ensure that itis operating properly. With the engine running, push and

hold the Engine Stop Button for two seconds for the engine to shut down.

13

PARKING BRAKE




OPERATION

B. Pre-Drive Inspection

~/\ WARNING | \

Perform this pre-driveinspection everyday beforedriving the vehicle.If not

performed, serious damage to the vehicle or personal injury may result.

4

a. Check the engine oil level isbetween the bottom ofthe dipstickand the “0” mark, Check
for leaks. Add oil ifrequired.

b. Check the Fuel Level. Add fuel as necessary and do not overfill. Check for leaks. Ensure
the fuel filler capis securely fastened.

c. Check the Brakes. Depress the left brake pedal several times, and check for adequate brake
pedal free play. Make sure there is no brake fluid leakage.

d. Check the tires. Check their condition for damage or excessive wear and pressure.

€. Check the Throttle Chain. Check forsmooth operation.Ensure the throttle snaps back
to idle when released and moves smoothly without sticking.

f. Check the Engine Stop Button. While the engine is running press and hold the engine stop
button for 2 seconds. Make sure the engine stops.

g. Check all Nuts, Bolts, and Fasteners. Check the wheels to see thatall axlenuts and lug nuts
are tightened properly. Check andtighten asnecessary all other nuts, bolts and fasteners.

1. Check the C.B.C.Bar. Ensure all C.B.C barsare inplace before operating the kart.
Check the Lights. Check the headlights, brake lightand tail light are all working.

1. Check the Steering. Check that the steering wheel moves freely in both directions but

J- without any unusual looseness.

k. Check all Cable Housings. Check these for wear and the fitting for any looseness.
Check the underbody and exhaust system. Remove all dirt, vegetation and mud and check

L. for any damage due to impact with rocks or unever terrain.

m.Check the Air Cleaner Housing Drain Tube. Check the depositsin the drain tube. If necessary,
check the tube and air cleaner housing.

. Check Leaks and Loose Parts. Walk around your kartand look for anything that appears
unusual, such as aleak orloose cable.

0. Check the Parking Brake. Make sure the kart does not move forward or backward when
the parking barke is applied.

P- Chech the Radiator.Make sure there is no leak ofradiator or hoses before you start the
engine.Check the water level.

4- Check theradiator to see ifthe level of the coolent is full.Refill the coolent asneeded or
your engine would burnup and cost youin repairs.Never open the radiator cap when

engine isrunning.Allow the engine to cool down,and the refill the coolent.

14




OPERATION

Component locations

MIRROR —

SEATBELT

i FLAG POLE BRACKER

_REAR CAPGO PACK
=

TANK COMP.FUEL

FUEL TANK CAP

Figure 2

15




OPERATION

C.Passengers

The vehicleis designed for two people only.
The combined maximum weight of the driver and
the passenger should notexceed 200kg or 4401bs.

D.Seat Adjustment

The seat should be securely fastened in the
position which gives the operator bestcontrol
of the foot pedals,steering wheel,and the rem-
ote stop button.

a.Pull the seat adjustment handle upward to disengage
the seatslide.

b.Move the seat to the desired position.

c.Be sure that the seat adjustment handle snaps back
into place and thatseat is locked into position. Figure 3

~/\ WARNING

Before attempting to adjustthe seat.ensure that engine is stopped

/\ WARNING

Never operate this kart when the seat is not securely in place, to do socould
result in personal injury or loss of life.

-

E.Forward and Reverse Gear
a.Push the brake pedal down.The brake pedal mustbe pushed in
to change the gear settings.
b.Push the lever forward to the “D” position for the kartto
move forward.
c.Each time you need to apply the brake to change the
setting to go backwards apply the brake and move the
lever tothe “R” for the kart to go backwards note!
Your kartis setup with 3 settings(See Fig.4)
“D” Forard
“N” Nutraul
“R” Revears

/\ WARNING

Always stop the kart before changing gears.Your kart s hifter Figure 4
will only change after the kart is stoped and not moving!

16




OPERATION

F.Starting and Operating Instructions
a.Before starting the engine,the driver mustbe seated properly in the kart with the

seat belton.

b.Practice in the kartin an open space at the beginning to learn how to start,turn and

stop the vehicle.
c.Drive slowlyuntil you are familiar with the operation ofthe kart.
d.The turning radius of'this kartis saall and agile,so the centrifugal force is very high

when turning at high speed.Slow down to amore controllable speed when turning

to prevent the kart from rolling

over.Thedriver should keep th-
eir heels on the ramp ofthe ma-
in board when turning.

(See Fig.5)Keepign their legon
the footpedal,the driver can f-
eel thatthe kartis stable and w-

on’troll over.

Figure 5
POSITION FOR HEEL

SERVICE INSTRUCTIONS

A.Air Cleaner

Service the air cleanereverv 20 hours
NOTE:Service isrequired more often in dusty
conditions.

a.Remove cleanercover 1.
B.Remove aircleaner element 2 (See Fig.6)
c.Fill the non-flammable cleaning agent
into abasin and dip the element in it.
d.Dry itafter cleaning.Replace check for cracks
or holes.Itneeds to be replaced with new filter.

Figure 6

17




SERVICE INSTRUCTIONS

B. Engine L ubrication
You must change the oil inthe crankcase after the first 5 hours of operating (See Fig.7)

and afterevery 10 hours ofuse thereafter. This will insure proper lubrication of the in ternal
parts and prevent costly repairs due to excessive wear.

/\ WARNING

Used Oil Must Be disposed of at a proper collection Center

a.Remove the drain pluglocated onthe rightrear side

of the engine.Tip the kart backwards slightly by blocking
up the front end and drain the oil into suitable container.

b.Remove and clean the oil filter. encini. pive ooy ed

C.Replace the drain plug and tighten securely.Place the
kart ina level positon.

d.Refill the crankcase (approximately 11/4 pint)to the
top ofthe fillerneck with SAE 10W40 oil.

e.Check the oil level before each use of the kart or
after each 10 hours of operation.Add oil whennecessary

to keep the level between the bottom ofthe dipstick and

Figure 7

the 7 0 » mark.Do notmix various grades of oil.

C. Spark Plug

A.Remove the spark plug and inspect iteach time you
change the oil (Use a spark plug wrench).The electrodes i A
should be kept clean and free of carbon.The presence of
carbon or excess oil will greatly reduce engine perfor-
mance.If possible,check the spark plug gap (area bet-
ween electrodes)using a wire feeler gauge.This speci-
fication is 0.6-0.7 mm.

b.Before installing the spark plug coat the threads

SEAM VERIFY

lightly with graphite grease if possible,to ensure easy
removal nexttime the spark plugneeds inspection.
c.It is advisableto replace the spark plug atleast once

a yearto ensure easy starting and good engine performance.

D. Cleaning Adjustment Figure 8

Never make unnecessary adjustments.The factory recommended settings are correct for
most applications.

18




SERVICE INSTRUCTIONS

a. Warm up the engine (5-10min)

b.Tighten the airscrew gently.Backout 2-3/8 turns counter clockwise.

c.Connect the tachometer,adjust the throttle to limit the idle speed.The standard value is
1400RPM

d.Turn the air screw counter clockwise solwly and observe the RPM of the engine,stop
adjusting asthe RPM reaches the top speed

e.Adjust the screw and adjust the idle speed to anideal value.

f.Recheck and readjust theidle speed if necessary.

Fiqure 9

E.Cleaning Instructions
Keep yourkart clean. With aclean rag,wipe off all dirt and oil from around the controls
Wipe off any spilled fuel and oil.Keep the engine clean of foreign objects,and be sure

to check that the airintake fanis free of debris for proper cooling.

F.Kart Lubrication

Lubricate the vehicle every 90 days of use.Lubrication should be done more often,ifthe

kart isused everyday.

G.Adjustment of Front And Rear Shock

There air five positions on each shock.
The default position is the middle set by
the manufacturer (see Fig.10)

Use around nut wrench as you adjust
the shock,the tension of xhock spring will
increase as you screw to the left,decrease
as youscrew to the right.Adjustaccording

to the weight of the riders.

Fiqure 10

19




SERVICE INSTRUCTIONS

H.Storage Instruction
In the event your kart isnot to be operated for a
period inexcess 0f 30 days or atthe end of each

driving season prepare for storage as follows:

a.Drain the fuel tank and carburetor by allowing the engine to run out of fuel.

b.Lubricate engine cylinder by removing the air spark plug and pouring a small
amount ofiol into the plug hole,then re-fitthe plug.

c.Do notsave orstore gasoline over winter.Using old gasoline,which has

deteriorted from storage,will make the engine difficult to start and affect engine

performance.

~/\ WARNING

Do not drain fuel while engine is hot.Be sure to move the kart outside

before draining fuel.

REPAIR

A.Front Wheel Replacement

Do notdisassemble the castle nuts when youreplace the front wheels.
It is only necessary to remove the 4 lug nuts to remove the wheel.(See Fig.11)

Tighten the nuts after replacing the wheels.

Figure 11

20




REPAIR

B. Rear Wheel Replacement

Do notdisassemble the castle nuts when youreplace therear wheels and hub assembly.
Remove the cotter pinand then 24 mm nut.Then slide off the wheel and hub assembly.It is
only necessary to remove the 4 lug nuts to remove the wheel.Tighten the unts after repla-
cing the wheels.

Figure 12

C. Front Wheel Alignment

a.The front wheels should be toe-infrom 1/8 to 1/4 inch.To check for alignment,measure
distance A and B between the centerline(CL)of the wheels. The proper toe-in dimension A
should be 1/8 to 1/4 inch greater than dimension B.

b.Toadjust the alignments,loosen the lock nuts on both sides of Front Tie Rods.To make
Dimension B smaller,tum the rod to left. Adjustthe rod to right direction to make
Dimension B larger. After adjusting to the desired length,tighten the lock nutagainst the rod
end. Recheck the dimensions for proper alignment.

21




REPAIR

LOCKNUT,FR.
WHEELTIE ROD

LEFT ROATE
G’ RIGHT ROATE
RIGHT ROATE
LEFT ROATE
FR.WHEEL |
B TIEROD
=} — = — =

Fiqure 13

22




‘Ajpuanbaiy 11 uea[d 01 papusWIIodal S 31 “oe]d Isnp U0 FUIALI(] 4

9[qe1 2y uo 3as porrad ay 03 Surpioooe wojiad aseald ‘o[qes ay uo 3saySIy Y} JIAO SI 9FeI[IUW Y} UAYA

PERIODICAL CHECK AND SERVICES

I AIaneg

d d d I [10 X0Q1ear)

I Vv Vv Vv Vv A4 JuB[007)

L L 1 SIOUDISE

I I I ureyd SurAl(

I I [ I I I I I I I I I I woysAs axelq

d 19)1} SBH

oll| oll| )| I J10jaInqrery

A4 A4 A4 v ureys wey)

v \4 \4 \4 de3 aAfep

ATBSSR0aU UoUM 31 AFUBYD  WRQQ0F~000€ AIRA UBS[) puB UR{)00] [BHIU] 3npd yredg

AJessaoou uaym 1 d3ueyd U 000E~0007 A10A I)[1J UBID) Iy Iy

) ) J ) 19} aqnr]

I d d d d d d d aqn asedyuely)

Surpu a10Joq Swoj|

Yooyo  AepAroag [ 000TI | 000TT [ 0000T [ 0006 [ 0008 | 000L | 0009 | 000S | 000% | 000€ 000C [ 0001 | 00€

(uny)  123WOPQO potiad doueuRIUIR

Suruoyy3ip ;1 Suwoepdoyy  Suwrued):)  Sunsnlpy iy
"K1essaoau J1 Juroejdar o aredar ‘fongar ‘oyedriqn| ‘uea[d oayo Jurpnjour ‘uondadsuy :|

:21@ 2qe) Surmo[[og ur [e3rded Jo SSuTURIW oY [, [BAIIUI UIBLID JB PAUTRIUTR PUL PAYOYO 9q PINOYS J[L010j0W 2y} ‘pooT douewtopsad ayp doay o,

23




WIRING DIAGRAM

ik

=

= =

2 =

il sl

I Z=

- =:

= =12
Y

o

s
'f/_*-
=
I

% Starting relay
'-Fl —

-

e

Tail left turn

=/ v

=

..................

GOKART250 ELECTRICITY PRINCIPLE DIAGRAM

-
a|=|o| 5|5 S|
=
ol w
an‘J w
=+ -
=
EHERNEE
— 2] 2| =] o] 2| 2
L B B Ml ] 0
| | - o) el =
=2 =
- | = -

1V W
R

ite
Pront ringt turn
17 1
tion light
{ headlight
12V 35W/35W \

Right Dosition light

24




WIRING DIAGRAM

A0 A2
meigs - o TIRTTIET 3083
— 1
— AL
e @ 5::3 N
ASE/ASE AZT
TOETTPeRq 1391
5. A2l

b%a

L/l

25



-

TrailMaster

TraillMaster GO-KART
300 XRX

PARTS MANUAL
Version: 2 (9/19/2011)



FIG. 1 LEFT CRANKCASE COMP.

LEFT CRANKCASE COMP.

REF NO. PART NO. DESCRIPTION QTY
1-1 169-4.03.111 LEFT CRANKCASE 1
1-2 169.12.104 FRONT ABSORBER BUSING SET 1
1-3 157-3.12.159 GEARBOXAIR TUBE 1
1-4 157-3.11.410 SNAP RING 1
1-5 157-3.03.615 TUBE CONNECTOR 1
1-6 157-3.12.105 REAR ABSORBER BUSHING SET 2
1-7 139.11.822 WASHER (AL) 12X20X1.5 1
1-8 152.11.306 FLANGE BOLT M12X1.5 1

157-3.11.307 TRANSMISSION HUB POSITIONING 1
1-9 BOLT
1-10 157-3.11.834 WASHER (AL) 14X22X1.3 1

157-3.10.829 TRANSMISSION HUB POSITIONING 1
1-11 SPRING
1-12 GB/T308 10 STEEL BALL S®©10.319 1
1-13 GB/T 276 6203 BALL BEARING 6203 1
1-14 GBI/T 276 6202 BALL BEARING 6202 1
1-15 157-3.11.858 WASHER (ST) 6X18X1.8 2
1-16 GB/T16674.1 FLANGE BOLT M6X12 2
1-17 169-4.10.411 INPUT SHAFT 1
1-18 GBI/T 276 6205 BALL BEARING 6205 2
1-19 GB/T894.1-A 25 SNAP RING FOR SHAFT 25 1
1-20 169.12.412 OIL SEAL 25X42X7 1
1-21 157-3.10.823 IDLE PARTS 1
1-22 157-3.11.849 WASHER (AL) 10X18X1.3 1




FIG. 2

RIGHT CRANKCASE COMP.

RIGHT CRANKCASE COMP.

REF NO. PART NO. DESCRIPTION QTY
FRONT ABSORBER
2-1 169.12.104 BUSHING SET 1
2-2 169.03.211 RIGHT CRANKCASE 1
2-3 169.09.414 FILTER OIL TUBE 1
2-4 169.09.412 FILTER ELEMENT 1
2-5 169.09.413 FILTER SPRING 1
2-6 169.09.411 FILTER COVER 1
2-7 169.12.524 O-RING 36X3.5 1




FIG. 3
PARTS OF PISTON, BRANCE, LEFT AND RIGHT

CRANKCASE

PARTS OF PISTON, BRANCE, LEFT AND RIGHT

CRANKCASE
REF NO. PART NO. DESCRIPTION QTY
3-1 169-4.01.110 BRANCE 1
3-2 169.01.311 PISTON 1
3-3 169.01.321 FIRST RING 1
3-4 169.01.322 SECOND RING 1
3-5 169.01.323 OIL RING ASSY. 1
3-6 169.01.312 PISTON PIN 1
3-7 169.01.313 PISTON PIN CIRCLIP 2
3-8 169.05.410 WATER PUMP COMP. 1
3-9 157-3.11.508 PIN 10X14 2
3-10 169.11.215 DOUBLE-SCREW LONG BOLT 4
3-11 169.12.416 OIL SEAL 30X45X5 1
3-12 169.12.522 O-RING 33.5X2.65 1
3-13 GB/T 16674.1 M6 X70 BOLT M6X70 4
3-14 GB/T 16674.1 M6 X100 BOLT M6X100 5
(3-15) 169.01.320 PISTON RING COMP. (3-3, 4, 5) 1
(3-16) 169.01.321 PISTON COMP. (3-2,3,4,5) 1




FIG. 4

CYLINDER HEAD COMP.

CYLINDER HEAD COMP.

REF NO. PART NO. DESCRIPTION QTY
4-1 169.02.311 INTAKE VALVE 1
4-2 169.02.312 EXHAUST VALVE 1
4-3 169.02.315 LOWER VALVE SPRING SEAT 2
4-4 169.02.313 INSIDE VALVE SPRING 2
4-5 169.02.314 OUTSIDE VALVE SPRING 2
4-6 169.02.315 UPPER VALVE SPRING SEAT 2
4-7 169.02.317 VALVE LOCKING CIRCLIP 4
4-8 169.02.112 INTAKE ARM SHAFT 1
4-9 169.02.113 EXHAUST ARM SHAFT 1
4-10 169.02.120 ARM COMP. 2
4-11 169.02.210B CAM SHAFT 1
4-12 169.11.120 CAM SHAFT CLAMP 1
4-13 169.11.121 CLAMP OUTSIDE SPACER 1

WATER TEMPERATURE
4-14 169.05.712 INDUCTOR 1
4-15 169.05.720 THERMOSTAT COMP. 1
4-16 169.05.730 THERMOSTAT COVER COMP. 1
4-17 152.11.407 SMALL WATER TUBE CIRCLIP 2
4-18 169.12.201 SMALL WATER TUBE 1
EXHAUST TUBE
4-19 169.11.210 DOUBLE-SCREW BOLT 2
4-20 169.04.223 SMALL WATER CONNECTOR 1
CYLINDER HEAD MECH.
421 169.04.210B COMP. 1




4-22 169.08.490 EXHAUST TUBE SEAL GASKET 1
OIL PRESSURE INDICATOR
4-23 169.11.801 COPPER WASHER 1
4-24 169.12.402 VALVE STEM OIL SEAL 2
4-25 169.12.507 O-RING 9X2 1
4-26 GBI/T 276 6005 BALL BEARING 1
4-27 GBI/T 276 6202-RS BALL BEARING 1
4-28 GB/T 5789 M6 X 12 BOLT M6X12 1
4-29 GB/T 16674.1 M6 X 12 BOLT M6X12 2
4-30 GB/T16674.1 M6 X 20 BOLT M6X20 2
4-31 GB/T859 6 SPRING WASHER 2
4-32 169.02.130 ONE-WAY STOP DEVICE 1
CAM SHAFT COMP. (INCL.11,
(4-33) 169.02.200B 26, 27) 1




CYLINDER / TIMING CHAIN DRIVER / VALVE COVER

FIG. 5

CYLINDER / TIMING CHAIN DRIVER / VALVE COVER

REF NO. PART NO. DESCRIPTION QTY
5-1 169.02.212 TIMING DRIVEN SPROCKET 1
5-2 169.04.261 SPROCKET COVER 1
5-3 169.02.510 TIMING CHAIN 1
5-4 169.02.710 CHAIN GUIDING PLATE 1
5-5 169.02.610 TENSIONING PLATE 1
5-6 169.02.506 TENSIONING PLATE SCREW 1
S5-7 169.02.410 TENSIONING DEVICE COMP. 1
5-8 169.02.221 INTAKE VALVE COVER 1
5-9 169.02.222 EXHAUST VALVE COVER 1

169.12.158 SPROCKET ROOM COVER AIR
5-10 1
TUBE
5-11 169.11.411 TUBE CIRCLIP 2
5-12 169.04.261 SPROCKET ROOM COVER 1
5-13 169.11.124 BREATHER PLATE 1
5-14 169.04.312 BREATHER PIPE CONNECTOR 1
5-15 169.04.110 CYLINDER 1




5-16 169.12.319 CYLINDER HEAD SPACER 1
COMP.
5-17 169.05.711 PUMP DISCHARGE ELBOW 1
5-18 169.07.210 SPARKING PLUG 1
5-19 169.11.313 COVER BOLT M8 4
5-20 157-3.11.508 PIN 10X14 2
5-21 169.11.509 PIN 14X16 2
SPROCKET SPACER
5-22 169.11.806 10X22X2.5 1
5.3 169.11.811 CYLINDER HEAD COPPER 4
SPACER 8X18X2
5-24 169.12.514 O-RING 14.5X1.8 1
5-25 169.12.526 O-RING 57.5X2.3 2
5-26 169.12.527 O-RING 94X3.3 1
5-27 169.12.516 O-RING 15.5X2.5 2
5-28 169.12.306 TENSIONING DEVICE SPACER 1
5-29 169.12.304 CYLINDER PAPER SPACER 1
5-30 GB/T16674.1 M6X16 BOLT M6X16 4
5-31 GB/T16674.1 M6X20 BOLT M6X20 7
5-32 GB/T16674.1 M6X120 BOLT M6X120 2
5-33 GB/T5786 M10X1.25X25 BOLT M10X1.25X25 1
(5-34) 169.02.800 SPROCKET ROOM COVER 1

COMP. (5-12,13,14,26)




FIG. 6
RIGHT COVER / MAGNETOR / ENGINE OIL PUMP /

PUMP / ELECTRIC START DRIVING

RIGHT COVER / MAGNETOR / ENGINE OIL PUMP / PUMP /
ELECTRIC START DRIVING

REF NO. PART NO. DESCRIPTION QTY
6-1 169.03.411 RIGHT COVER 1
6-2 169.09.415 OIL GAUGE 1
6-3 169.03.412 PEEP DOOR SCREW PLUG 1
6-4 169.05.511 PUMP DRIVE SHAFT 1
6-5 169.05.512 PUMP GEAR 1

ELECTRIC START
6-6 169.06.260 INTERMEDIATE GEAR COMP. 1
6-7 IN 169.06.310 FREE-WHEELING CLUTCH 1
INNER RING
FREE-WHEELING CLUTCH
6-8 IN 169.06.310 OUTER RING COMP. 1
6-9 169.06.271 INTERMEDIATE GEAR SHAFT 1
6-10 IN 169.07.110 MAGNETOR FLYING WHEEL 1
6-11 IN 169.07.110 MAGNETOR STATOR 1
6-12 169.09.110 ENGINE OIL PUMP COMP. 1




6.13 169.11.313 CRANKCASE RIGHT SIDE .
NUT M16X1
6-14 157-3.11.508 PIN 10X14 2
6-15 169.11.204 COVER PLATE 1
CRANKCASE RIGHT SIDE
6-16 169.11.843 SPACER 1
6-17 169.11.859 PUMP GEAR SPACER 2
ELECTRIC START

6-18 169.11.818 INTERMEDIATE SHAFT 2
SPACER

5.19 169.12.403 RIGHT COVER CAMSHAFT L
OIL SEAL

6-20 169.12.517 O-RING 18X2.65 1

6-21 169.12.513 O-RING 14X2.65 1

5.9 169.12.302 RIGHT COVER PAPER .
SPACER

6.3 169.12.311 ENGINE OIL PUMP PAPER .
SPACER

6-24 GB/T70.1 M5X12 SCREW M5x12 2

6-25 GB/T70.1 M5X25 SCREW M5x25 3

6-26 GB/T70.1 M8X18 SCREW M8x18 3

6-27 GB/T70.2 M6X25 SCREW  M6x25 2

6-28 GB/T16674.1 M6X16 BOLT M6x16 2

6-29 GB/T16674.1 M6X40 BOLT M6x40 10

6-30 GB/T894.1 8 SNAP RING FOR SHAFT 8 1

6-31 GB/T 894.1 12 SNAP RING FOR SHAFT 12 | 2

6-32 GB/T1099.1 5X5.5X16 WOODRUFF KEY 5x5.5x16 1

6-33 GB/T119 B3Xx22 PIN B3X22 1

169.03.600 RIGHT CRANKCASE COVER
(6-34) COMP. 1
(6-1,2,3,11,19,20,21,24,25)
(6-35) 169.05.410 PUMP COMP. (6-4,5,17,30,33) | 1
(6-36) 169.06.310 FREE-WHEELING CLUTCH .
COMP. (6-7,8)
(6-37) 169.07.110 MAGNETOR COMP. (6-10,11) | 1




FIG. 7

V-BELT DRIVING

V-BELT DRIVING

REF NO. PART NO. DESCRIPTION QTY
7-1 169.10.110 DRIVE COMP. 1
7-2 169.10.310 V BELT 1
7-3 169.10.210 CLUTCH, DRIVEN PULLEY COMP. 1
7-4 152.03.323 HAND STARTING PART 1
7-5 157-3.11.838 WASHER 15 1
7-6 169.11.312 FLANGE BOLT M14X1 2
7-7 169.10.412 CLUTCH BRACKET BUSHING 1
7-8 139.12.520 O-RING 21X2 1




FIG. 8

GEARBOX DRIVING

GEARBOX DRIVING

REF NO. PART NO. DESCRIPTION QTY
8-1 157-3.03.501 GEARBOX COVER 1
8-2 157-3.12.305 GEARBOX COVER SPACER 1
8-3 GB/T276 6302 BALL BEARING 6302 1
8-4 GB/T276 6204 BALL BEARING 6204 1
8-5 157-3.11.508 PIN ©10x14 2
8-6 157-3.10.760 TRANSMISSION SHAFT COMP. 1
8-7 157-3.10.710 REVERSE SHAFT COMP. 1
8-8 157-3.10.610 TRANSMISSION DRUM COMP. 1
8-9 157-3.11.836 WASHER (ST) 15x19x1 1
8-10 169-4.10.420 SHIFTING SHAFT COMP. 1
8-11 157-3.10.820 DECLUTCH SHIFT SHAFT 1
8-12 157-3.10.821 DECLUTCH SHIFT 1
8-13 157-3.03.612 SHORT SHAFT 2
8-14 169-4.10.450 OUTPUT GEAR SHAFT 1
8-15 GB/T5801 RNA4905 NEEDLE BEARING RNA4905 1
8-16 157-3.12.415 OIL SEAL 30x40x6 1
8-17 157-3.12.105 REAR ABSORBER BUSHING 2
8-18 GB/T276 6205 BALL BEARING 6205—2RS 1
8-19 GB/T893.1 52 SNAP RING 52 1
8-20 157-3.11.849 WASHER 25x34x1 1
8-21 GB/T894.1 25 SNAP RING 25 1
8-22 152.11.822 DRAIN PLUG M12x1.5 1
8-23 152.11.306 WASHER 12x20x1.5 1
8-24 157-3.12.404 OIL SEAL 14x28x7 1




FIG. 9

JINGLANG TYPE-RUYI LEFT COVER COMP.

(169.03.400B)

JINGLANG TYPE-RUYI LEFT COVER COMP. (169.03.400B)

REF NO. PART NO. DESCRIPTION QTY
01 169.03.311B LEFT CRANK§¢55E§:OVER (RUYI L
9-2 157-3.11.508 PIN @10x14 2
9-3 169.12.302 LEFT CRANKCASE COVER SPACER 1
9-4 169.11.119B L. CRANK CASE COVER PLATE 2
9-5 GBIT 845 TAPPING SCREW ST3.5x8 3
9-6 169.03.315 FRONT COVER COMP. 1
9-7 GB/T818 SCREW M6x20 3
9-8 152.03.320 REAR COVER 1
9-9 GB/T 818 SCREW M5x16 2
9-10 152.03.312 NAME PLATE COVER 1
9-11 GB/T 818 SCREW M5x10 2
9-12 GB/T16674.1 FLANGE BOLT M6x40 10




FIG. 10
INTAKE PIPE, CARBURETOR

D— 6
& 4
O\ 3
4
INTAKE PIPE, CARBURETOR
REF QT
NO. PART NO. DESCRIPTION v
10-1 169.08.100 CARBURETOR COMP. 1
10-2 169.08.210 INTAKE PIPE COMP. 1
10-3 169.08.260 INTAKE PIPE INSULATION 1
SPACER
10-4 169.12.523 O-RING 35X2 2
GB/T 16674.1
10-5 MBX25 BOLT M6X25 2
10-6 GB/T6177.1 M6 NUT M6 2




FIG. 11

ELECTRIC PARTS

ELECTRIC PARTS

REF NO. PART NO. DESCRIPTION QTY
11-1 169.06.110 STARTOR COMP. 1
11-2 169.07.410 IGNITOR 1
11-3 169.07.310 IGNITION COIL 1
11-4 169.07.510 RECTIFIER COMP. REGULATE 1




FIG. 13

FRAME GROUP

FRAME GROUP

REF NO. PART NO. DESCRIPTION QTY
13-1 6.000.061 C.B.C.CROSS BAR,(B.R.S.) 1
13-2 8.070.034-250 C.B.C.BAR CAGE(B.R.S.) 2
13-3 8.080.033 C.B.C.CROSS BAR,RR(B.R.S.) 1
13-4 8.070.035 C.B.C.BAR,L./R.SIDE(B.R.S.) 2
13-5 2.010.045 FRAME COMP.(B.R.S.) 1
13-6 7.010.049 R-WASHER 18
13-7 9.908.050N SOCKET BOLT M8*1.25*50 6
13-8 9.908.055N SOCKET BOLT M8*1.25*55 10




13-9 9.300.016 WASHER ¢ 16 1
13-10 2.200.001 TOW BALL 1
13-11 9.400.016 LOCK WASHER ¢ 16 1
13-12 9.101.625 BOLT M16*25 1
13-13 9.112.025 BOLT-WASHER M12*1.25*25 4
13-14 9.220.012 LOCKING FLANGE NUT M12 4
13-15 7.020.012 RUBER FOOT FLATE 2
13-16 6.000.104 HEADLIGHT UNIT 2
13-17 9.108.050 BOLT-WASHER M8+*1.25*50 2
13-18 6.000.155 WINKER LIGHT ASSY.L.FR./R.RR. 2
13-19 6.000.156 WINKER LIGHT ASSY.R.FR./L.RR. 2
13-20 9.700.004 BANJO BOLT M10*24 6
13-21 6.000.089 BRAKE HOSE ASSY.L. 34" 1
13-22 6.000.090 BRAKE HOSE ASSY.R. 43" 1
13-23 6.000.230 BRAKE HOSE ASSY.RR. 80" 1
13-24 6.000.232-300G THROTTLE CABLE COMP. 1
13-25 9.106.012 BOLT M6*12 6
13-26 6.000.231-300G PARKING BRAKE CABLE COMP. 1
13-27 7.010.017 TUBE SEAT ¢35 6
13-28 7.010.016 TUBE SEAT ¢32 2
13-29 9.090.003 HEADLIGHT BULB 35W/35W/12V 2
13-30 7.110.034 FENDER,FR. 2
13-31 6.100.067 FRONT FENDER BRACKET,L. 1
13-32 9.100.640 BOLT M6*40 2
13-33 9.210.008 LOCKING FLANGE NUT M8 10
13-34 7.020.049 HEADLIGHT RUBBER MOUNT 4
13-35 9.106.014 BOLT-WASHER M6+*14 6
13-36 6.000.135 HORN,H. 1
13-37 6.000.136 HORN,L. 1
13-38 9.100.525 BOLT M5*25 1
13-39 8.010.086 REAR MIRROR MOUNT 1
13-40 8.040.005 REAR VIEW MIRROR SPRING 1
13-41 6.000.084 REAR MIRROR ASSY. 1
13-42 6.100.102 FRONT FENDER BRACKET,R. 1
13-43 6.000.083 FOAM PADDING-1 2
13-44 6.000.116 FOAM PADDING-2 2
13-45 9.000.004-A POSITION LIGHT BULB 3W 12V 2
13-46 6.000.144 FRONT REFLECTOR 2
13-47 9.090.006 WINKER BULB 10W 12V 4
13-48 9.220.008 LOCKING FLANGE NUT M8 2
13-49 9.106.012 BOLT M6*12 2
13-50 2.100.002 SWAY BAR BRACE 3
13-51 2.100.001 SWAY BAR BRACE BUSHING 3
13-52 6.100.061 AWNING 1




13-53 7.110.030 WIND GUIDE 1
13-54 9.100.612 SCREW M6*12 8
13-55 7.120.010 RUBBER PIECE 1
13-56 9.100.640 BOLT M6*40 1
13-57 9.131.192 DECORATION PLATE | 1
13-58 9.130.192 DECORATION PLATE Il 1
13-59 9.312.192 PROTECTING PLATE 1
13-60 2.041.076 BOLT M8*10 2
13-61 5.120.074 BOLT M6*20 4




FIG. 14

STEERING SHAFT ASSY.

STEERING SHAFT ASSY.

REF NO. PART NO. DESCRIPTION QTY
14-1 7.010.041 STEERING BOLT COVER 1
14-2 9.100.612 SCREW M6*12 3
14-3 8.030.024 SPINDLE WHEEL 1
14-4 7.020.038 STEERING WHEEL 1
14-5 6.000.122 STEERING SHAFT 1
14-6 6.017.001 NEEDLE NK2016 2
14-7 9.700.020 SPECIAL WAHER ¢ 20 1
14-8 9.700.120 CIRCLIP ¢ 20 1




14-9 9.100.825 BOLT M8*25 2
14-10 9.400.008 LOCK WASHER ¢8 2
14-11 6.000.093-250 STEERING KNUCKLE 1
14-12 4.000.014 STEERING GEAR 1
14-13 9.108.025 BOLT-WASHER M8+*1.25*25 4
14-14 9.900.016 ROUND NUT M16*1.5 2
14-15 4.000.008-250 STEERING GEAR45 DEGREE ANGLE 2
14-16 9.200.010 NUT M10 2
14-17 7.020.002 BALL JIONT DUST COVER 2
14-18 8.010.157 TIE ROD 2
14-19 6.000.062 ROD END 2
14-20 9.300.010 FLAT WASHER ¢ 10 2
14-21 9.400.010 LOCK WSAHER ¢ 10 2
14-22 9.800.010 CASTLE NUT ¢10 2
14-23 9.500.215 COTTER PIN ¢ 2*15 2
14-24 7.020.066 STEERING KNUCKLE DUST COVER 2
14-25 8.020.014 STEERING GEAR BRACKET 2
14-26 9.220.008 LOCKING FLANGE NUT M8 8
14-27 9.708.145 THRORRLE PEDAL BOLT M8+*1.25*145 1
14-28 8.040.001 THROTTLE PEDAL RETURN SPING,L. 1
14-29 9.108.040 BOLT-WASHER M8+*1.25*40 2
14-30 9.200.008 NUT M8 2
14-31 4.000.016 THROTTLE PEDAL COMP. 1
14-32 9.600.515 PAN SCREW M5*15 2
14-33 9.300.005 FLAT WASHER ¢5 2
14-34 9.210.005 NYLON LOCK NUT M5 2
14-35 4.000.015 BRAKE PEDAL COMP. 1
14-36 9.700.624 PIN ¢ 6*24 1
14-37 8.010.081 SPINDLE PIN 2
14-38 9.500.212 COTTER PIN ¢ 2*12 1
14-39 6.000.063 BRAKE LAMP SWITCH ASSY. 1
14-40 9.600.306 PAN SCREW M3*6 2
14-41 7.010.004 PEDAL BUSH 4
14-42 8.040.007 BRAKE PEDAL RETURN SPRING ,R. 1
14-43 9.708.222 BRAKE PEDAL BOLT M8%*1.25*222 1
14-44 6.000.076 MASTER CYLINDER 1
14-45 9.108.035 BOLT-WASHER M8*1.25*35 2
14-46 7.020.036 THROTTLE PEDAL PAD 1
14-47 7.020.037 BRAKE PEDAL PAD 1
14-48 6.000.134 STEERING WHEEL LOCK 1
14-49 8.070.044 MASTER CYLINDER BRACKET 1
14-50 8.016.043 BOLT M6*19 2




FIG. 15

FRONT SUSPENSION ASSY.

FRONT SUSPENSION ASSY.

REF

NO PART NO. DESCRIPTION QTY
STRUT AND SPINDLE SUPPORT,R.WITH

15-1 | 2.000.028-SS BRACKET-BLACK 1

15-2 9.108.105 BOLT-WASHER M8*1.25*105 2

15-3 8.010.015 UPPER SUSPENSION ARM COLLAR 2

15-4 7.010.003 UPPER SUSPENSION ARM BUSH 4




15-5 4.000.004 UPPER SUSPENSION ARM 2
15-6 9.220.008 LOCKING FLANGE NUT M8 2
15-7 9.800.012 CASTLE NUT M12 2
15-8 7.020.025 BALL HEAD DUST SEAL 4
15-9 8.020.053 BALL HEAD SPACER 4
STRUT AND SPINDLE SUPPORT,L.WITH
15-10 | 2.000.027-SS BRACKET-BLACK 1
15-11 9.908.104 BOLT M8*14 4
15-12 8.010.014 LOWER SUSPENSION ARM COLLAR 4
15-13 9.906.012 BOLT STRAP M6*12 12
15-14 6.000.141 FR.WHEEL ASSY.,R. 20*7-8 1
15-15 7.020.016 FR.BRAKE CALIPER PAD SET 2
15-16 6.000.028 FRONT BRAKE CALIPER,L. 1
15-17 8.010.054 BRAKE DISC. 2
15-18 9.040.002 DUST SEAL 47*25-7 2
15-19 9.030.002-Z BEARING 6204-Z 2
15-20 9.710.031 CAP LUG NUT M10*1.25*31 8
15-21 8.010.085 WHEEL HUB 2
15-22 9.030.010-Z BEARIG 6202-Z 2
15-23 8.010.118 CAP LUG NUT M10 8
15-24 7.020.050 TIRE,FR.20*7-8 2
15-25 6.000.142B RIM,FR. 2
15-26 9.220.010 LOCKING FLANGE NUT M10 8
15-27 9.800.014 CASTLE NUT M14 2
15-28 9.500.220 COTTER PIN ¢ 2*20 2
15-29 7.020.039 HUB COVER 2
15-30 9.110.040 BOLT-WASHER M10*1.25*40 4
15-31 6.000.095 FRONT BRAKE CALIPER,R. 1
15-32 6.000.325 CUSHION ASSY.,FR.L=325 2
15-33 9.110.080 BOLT-WASHER M10*1.25*80 4
15-34 8.020.034 LOWER SUSPENSION ARM DUSH CAP 8
15-35 7.010.002 LOWER SUSPENSION ARM BUSH 8
15-36 9.040.001 O-RING ¢21.2*2.65 8
15-37 4.000.023 LOWER SUSPENSION ARM ASSY. 2
15-38 6.000.140B FR.WHEEL ASSY.,L. 20*7-8 1
15-39 8.010.140 ACORN M12 2
15-40 9.500.200 COTTER PIN ¢ 3.2*26 2




FIG. 16

FULL SHIFTING ASSY.

FULL SHIFTING ASSY.

REF NO. PART NO. DESCRIPTION QYT
16-1 58330-300GK ENGINE MOUNT BRACKET | 1
16-2 58340-300GK ENGINE MOUNT BRACKET Il 1
16-3 40001-300GK REVERSE CABLE FIXED PLATE 1
16-4 40002-300GK SHIFTER DISK 1
16-5 578910020125 BOLT M10x1.25x20 4
16-6 58310300k000 FRONT ENGINE MOUNT BRACKET 1
16-7 618712000125 NUT M12x1.25 3
16-8 58320300k000 BUSHING ENGINE BRACKET 1 2
16-9 578712060125 ENGINE BRACKET BOLT 2
16-10 58330300k000 BUSHING ENGINE BRACKET 2 2
16-11 58002300k000 SPACER ENGINE BRACKET 1




ENGINE MOUNTING BOLT

16-12 | 578710225125 V101 25x225 1
WASHER-CHAIN ADJUSTER 2

16-13 8.010.042 (012x035x6)
16-14 7.020.001 CAP WASHER-CHAIN ADJUSTER 1
BOTTOM CAP WASHER-CHAIN 1

16-15 8.010.045 ADJUSTER
16-16 8.010.041 BUSHING CHAIN ADJUSTER 1
16-17 | 617012000125 BOLT M12x1.25 1
16-18 | 6.000.026-CAA CHAIN ADJUSTER ASSY. 1
16-19 | 618710000125 LOCKING FLANGE NUT M10x1.25 2
16-20 | 578510045125 BOLT M10x1.25 1
16-21 8.010.076 | COLLAR ENGINE MOUNT BOLT PLATE | 1
16-22 | 618708000125 LOCKING FLANGE NUT M 8x1.25 2
16-23 | 40010-300GK REVERSE CABLE 2
16-24 | 6.000.233-250 PARKING BRAKE ASSY. 1
16-25 9.108.020 BOLT-WASHER M8X20X1.25 2
16-26 9.300.008 WASHER 8 2
16-27 | 578908020125 BOLT M8 1
16-28 | 40700-300GK SHIFTER HOISE ASSY. 1
16-29 | 578906012100 NUT M6X12 2
16-30 | 58001-300GK ENGINE FIXED PLATE. RR 1




FIG. 17

REAR CARGO RACK / SEAT / BELT

REAR CARGO RACK / SEAT / BELT

REF NO. PART NO. DESCRIPTION QTY
17-1 9.090.005 TAIL LIGHT BULB 21W/5W 12V 2
17-2 6.000.144 TAIL LIGHT 2
17-3 9.210.006 LOCK NYLON NUT M6 4
17-4 2.100.046-250 REAR CARGO RACK (B.R.S.) 1
17-5 6.000.111 REAR SIDE REFLECTOR 4
17-6 8.010.171 LUG NUT 2
17-7 7.020.032 TUBE COVER 2
17-8 6.000.241 LICENSE LIGHT ASSY. 2
17-9 9.804.003 SCREW ST3.5*10 4
17-10 9.220.008 LOCKING FLANGE NUT M8 6
17-11 6.000.145 FUEL TANK CAP COMP. 1




17-12 4.000.029 FUEL TANK COMP.(B.R.S.) 1
17-13 9.108.025 BOLT-WASHER M8+*1.25*25 4
17-14 8.010.034 TANK COMP. COLLAR 4
17-15 7.020.005 RUBBER MOUNT 4
17-16 9.300.008 FLAT WASHER ¢ 8 4
17-17 6.000.046-250 FUEL AUTO COCK ASSY.NO/OFF VALVE 1
17-18 6.000.056 GAS FILTER 1
17-19 7.020.030 TUBE COMP.FUEL #1 1
17-20 7.020.029 TUBE COMP.FUEL #2 1
17-21 7.020.031 TUBE COMP.VACUUM 1
17-22 6.000.146 SAFETY BELT 1
17-23 6.000.262 HEAD-REST 2
17-24 6.000.264 SEAT COMP.L. 1
17-25 9.700.001 SPECIAL BOLT M7/16"*28 1
17-26 9.700.002 BELT WASHER ¢12 1
17-27 9.700.003 NUT BELT M7/A6" 1
17-28 9.900.840 BOLT STRAP M8+*1.25*40 2
17-29 9.910.841 BOLT M8*1.25*45 2
17-30 6.000.057 SEAT RAIL SET 1
17-31 8.040.008 VACUUM TUBE 2
17-32 8.040.009 FUEL TUBE 4
17-33 6.000.263 SEAT COMP.R. 1
17-34 8.010.047 R-WASHER 4
17-35 9.908.055 BOLT M8*1.25*55 2
17-36 9.100.612 SCREW 6*12 2
17-37 7.110.002 TOOL KIT 1
17-38 7.110.003 TOOLS 1
17-39 4.000.037 AUXILIARY SPERKER 1
17-40 9.032.074 BOLT M6*20 6
17-41 9.300.005 FLAT WASHER ¢5 6
17-42 9.200.006 NUT M6 6
17-43 4.000.036 MAIN SPEAKER 1




FIG. 18

AIR CLEANER/RADIAROR/BATTERY/MUFFLER ASSY.

7 ? 49

AIR CLEANER/RADIAROR/BATTERY/MUFFLER ASSY.

REF NO. PART NO. DESCRIPTION QTY
18-9 49000-300G AIR CLEANER ASSY. 1
18-10 7.090.042 TUBE COMP.WATER 1# 1
18-11 7.190.043 TUBE COMP.WATER 2# 1
18-12 7.090.044 TUBE CLAMP 10
18-13 7.090.045 TUBE COMP.WATER 3# 1
18-14 7.090.046 TUBE COMP.WATER 4# 1




18-15 9.100.830 BOLT M8*30*1.25 2
18-16 7.090.047 RADIATOR COMP.COLLAR 2
18-17 7.020.069 RUBBER MOUNT 6
18-18 9.200.008 NUT M8 6
18-19 6.000.248 COLLANT TANK 1
18-20 7.010.028 BATTERY COVER 1
18-21 6.000.085 BATTERY (YTX12-BS) 1
18-22 7.021.023 BATTERY BAND 1
18-23 7.020.020 BATTERY LOWER 1
18-24 57100-300G MUFFLER COMP.EX. 1
18-25 9.040.027 MUFFLER JOINT NUT M6 2
18-26 7.090.050 EX.PIPE GASKET 1
18-27 9.110.030 BOLT-WASHER M10*1.25*30 1
18-28 9.020.010 NUT M10 1
18-29 14210-300G RADIATOR COMP. 1
18-30 7.090.051 TUBE CLAMP 2
18-31 9.200.006 NUT M6 2
18-32 6.100.249-300G FAN COMP. 2
18-33 7.090.052 BOLT M6*10 6
18-34 10000-300G 300cc ENGINE 1
18-35 7.090.053 TUBE COMP WATER 5# 1
18-36 7.090.054 TUBE COMP WATER 6# 1
18-37 7.090.055 TUBE COMP WATER 7# 1
18-38 7.090.056 TUBE COMP WATER 1# 1
18-39 7.090.057 TUBE COMP WATER 2# 1
18-40 4.000.034 RADIATOR.COMP 1
18-41 9.100.625 BOLT M6*25 4
18-42 6.100.162-300G BOOT.SIDE CASE 2
18-43 8.120.055-300G CLAMP.BOOT 2
18-49 7.190.009 HEAT SENSITIVE SWICH 1
18-50 6.100.249N FAN COMP2 1
18-51 4.000.033N RADIATOR COMP COVER 1
18-52 6.000.248N COLLANT TANK CAP 1
18-53 7.090.058 RUBBER STOPPER 4
(18-54) 8.020.166-250 250CC MUFFLER CLAMP 1
18-55 9.010.098 WATER TEMPERATURE INDUCTOR 1




FIG. 19

REAR SUSPENSION ASSY.

REAR SUSPENSION ASSY.

REF NO. PART NO. DESCRIPTION QTY
19-1 7.020.039 RR.HUB COVER 2
19-2 9.500.430 COTTER PIN ¢4*30 2
19-3 9.800.018 CASTLE NUT M18 2
19-4 8.010.118 LUG NUT CAP M10 8
19-5 6.000.143B RIM RR. 2
19-6 8.010.169 REAR WHEEL HUB 2




19-7 9.710.031 TIRE BOLT M10*1.25*31 8
19-8 9.030.007 BEARING 6007 4
19-9 8.010.170 COLLAR 2
19-10 9.112.055 BOLT-WASHER M12*1.25*55 2
19-11 9.220.012 LOCKING FLANGE NUT M12 4
19-12 9.112.050 BOLT-WASHER M12*1.25*50 2
19-13 7.020.008 SWING ARM CUSHION BUSH 4
19-14 6.000.242 BALANCE LEVER LINK ROD 2
19-15 9.220.010 LOCKING FLANGE NUT M10*1.25 2
19-16 6.000.243 BALANCE LEVER 1
19-17 9.108.020 BOLT-WASHER M8*20*1.25 4
19-18 8.010.053-SS RR.BRAKE DISC. 1
19-19 8.030.036 BRAKE DISC.W/SPEEDO MAGNET HOLE 1
19-20 9.101.018 BOLT M10*1.5*18 1
19-21 7.020.022-250 RR.BRAKE PAD SET 1
19-22 | 6.000.229-250-300G CALIPER HYDRAULICAL BRAKE, RR. 1
19-23 9.908.014 ALLEN HEAD BOLE M8*1.25*16 2
19-24 6.000.244-C CV/SHAFT JOINT 2
19-25 6.000.245 CUSHION ASSY., RR. L=480 2
19-26 6.000.247 SWING ARM COMP. R. 1
19-27 6.000.246 SWING ARM COMP.L. 1
19-28 9.040.011 DUST SEAL ¢ 62*44*10 2
19-29 6.000.148B REAR WHEEL ASSY.,R. 1
19-30 6.000.147B REAR WHEEL ASSY.,L. 1
19-31 7.020.052 TIRE ,RR.22*10-10 1
19-32 9.906.016 BOLT-WASHER M6*16 6
19-33 7.010.064 FENDER, RR. 2
19-34 6.100.068 REAR FENDER BRACKET ,R. 1
19-35 6.100.101 REAR FENDER BRACKET L. 1
19-36 9.105.045 BOLT-WASHER M8*1.25*45 2
19-37 9.170.002 CHAIN O-RING DRIVE 1
19-38 8.130.033 HOUSING COMP.PP AXLE BRG 2
19-39 9.030.011 BEARING E6007 2
19-40 8.110.057-300G AXLE 1
19-41 8.110.077 REAR SPROCKET 1
19-42 9.112.030 BOLT-WASHER 4
19-43 9.112.027 BOLT-WASHER 4
19-44 7.190.010 PROTECTOR,DISK 1
19-45 7.190.011 BRACKET 1
19-46 7.190.012 SENSOR 1
19-47 7.190.013 AWICO 1
19-48 9.103.005 SCREW M3*5 1
19-49 7.190.014 CIRCLIP1 1
19-50 7.190.015 RUBBER BUSH1 1




19-51 7.190.016 RUBBER BUSH?2 1
19-52 7.190.017 CIRCLIP2 1
19-53 7.190.018 TIRE NIPPLE 2
19-54 7.190.019 REAR AXLE CIRCLIP 2
19-55 7.120.081 SCREN M3*6 2
19-56 7.145.076 BOLT M6*16 2
19-57 8.020.410 BRACKET 1
19-58 9.220.006 LOCKING FLANGE NUT M6 2




FIG. 20

WIRE HARNESS / ELECTRIC PARTS

WIRE HARNESS / ELECTRIC PARTS

REF NO. PART NO. DESCRIPTION QTY
20-1 9.100.630 BOLT M6*30 2
20-2 9.200.006 NUT M6 2
20-3 6.000.250 REGULATE RECTIFIER COMP. 1
20-4 9.600.615 PAN SCREW M6*15 4
20-5 9.300.006 WASHER ¢6 4
20-6 9.210.005 LOCKING NYLON NUT M5 2
20-7 7.110.038 SWITCH PANEL COVER 1
20-8 7.010.061 BOLT COVER 4
20-9 6.000.079 HORN SWITCH 1




20-10 7.020.051 POWER OUTLET COVER 1
20-11 6.000.087 POWER OUTLET 1
20-12 6.000.113 WINKER SWITCH UNIT 1
20-13 6.000.160 DIMMER SWITCH UNIT 1
20-14 6.000.159 ENGINE STOP BUTTON 1
20-15 6.000.158 IGNITION START SWITCH 1
20-16 6.000.153 RELAY COMP.AUDIBLE PILOT&WINKER 1
20-17 6.000.251 TEMPERATURE BUZZER 1
20-18 6.000.252 HORN RECTIFIER 1
20-19 6.100.253 SOCKET COMP. 1
20-20 9.600.655 PAN SCREW M6*55 2
20-21 6.100.254 WIRE HARNESS 2
20-22 7.010.029 ELECTRIC ASSY.COVER 1
20-23 80018-300K C.D.ILUNIT COMP. 1
20-24 6.000.256 STARTING RELAY 1
20-25 80016-300K IGNITION COIL COMP. 1
20-26 9.210.006 LOCK NYLON NUT M6 1
20-27 9.600.525 PAN SCREW M5*25 1
20-28 6.000.038 RESISTOR COMP.10W 10 1
20-29 9.600.410 PAN SCREW M4*10 1
20-30 9.210.004 LOCK NYLON NUT M4 1

1

20-31

4.000.038-250

SPEEDOMETER WITH HI/LO




FIG. 21

WARNING STICKERS

_—
ok Y ¢ M @WIHHIHE !
HH .
= = K....x_E i
= . PRL R 4 = EE
( WARNING )
l‘l‘he'.'ehiclemus1bestationary E> { @
andthe endine at ide
before selectingoears J.f \ S
fl-..hx. 5.
A A _
WARNING WARHING =|!
g Iul&::;l:;:llnm E 8 T
ca 1 .
= ./ AWRNINE Y\
HALR E E Loszs of confrol, collizion,or geffing cawught in moving paris
. ?gﬁ;‘gﬁﬁm = g can resalf in seriows injuriez,
o SED =
WARNING STICKERS
REF NO. PART NO. DESCRIPTION QTY
21-1 9.090.007 LABEL. PARKING BRAKE 1
21-2 9.090.008 LABEL.REVERSE LEVER 1
21-3 9.090.023 LABEL.GEAR CASE 1
21-4 9.090.010 LABEL.NO LONG HAIR 1
21-5 9.090.011 LABEL.WARNING 1
21-6 9.090.012 LABEL.NO CLIMBING 1
21-7 9.090.013 LABEL.WARNING 1
21-8 9.090.014 LABEL.SEAT BELT 1
21-9 9.090.024 LABEL.RADIATOR 1
21-10 9.090.017 LABEL.WARNING 1




	Trail_Master_300_XRX_User_Manual
	Trail_Master_300_XRX_Parts_Manual

